
 

 

Aldbrough 
Hydrogen 
Pathfinder - Permit 
Application 
Supporting Information Document 
  

PREPARED FOR 

 
SSE Hornsea Limited 

DATE 
18th June 2025 

REFERENCE 
0653313 



 

CLIENT: SSE Hornsea Limited 

PROJECT NO: 0653313 DATE: 18th June 2025 VERSION: 1.5  

DOCUMENT DETAILS 

 

DOCUMENT TITLE Aldbrough Hydrogen Pathfinder - Permit Application 

DOCUMENT SUBTITLE Supporting Information Document 

PROJECT NUMBER 0653313 

DATE 18th June 2025 

VERSION  1.5 

AUTHOR Taraka Rhodes, Veronia Tanti 

CLIENT NAME SSE Hornsea Limited  

 

DOCUMENT HISTORY 

 ERM APPROVAL TO 
ISSUE 

 

VERSION REVISION AUTHOR REVIEWED 

BY 

NAME DATE COMMENTS 

01 01 Taraka 
Rhodes, 
Veronica 

Tanti 
[...]
After this, the hydrogen/natural gas blend is transported via a dedicated pipe above ground to 

the OCGT. 

3.4.3 GAS TURBINE PACKAGE 

A single OCGT generation station with a thermal rated input of 125.8 MWth will be included on 

the Site. The gas turbine draws in and compresses air and mixes it with heated fuel (natural gas 

and/or hydrogen). The resulting combustion generates a high temperature, high pressure gas 

mixture which is converted to rotational energy via turbine blades.  

The OCGT will be capable of operating on up to 100% hydrogen and varying blends of natural 

gas and hydrogen (see Section 3.4.4 for more details on fuel), and will generate up to 50 MWe 

(gross power output) as a peaking plant for export to grid at times of low renewable energy 

generation to meet demand. The OCGT is envisaged to operate up to 1500 hours per year, as a 

rolling average over a period of five years, during times of high demand and in line with the 

protocol for Industrial Emissions Directive Annex V 1500 hour derogation2.  

A single exhaust stack with a height of 30 m above finished ground level will be required for the 

OCGT for the emission of gases resulting from the operation of the gas turbine. 

3.4.4 FUEL 

The OCGT will be capable of operating on up to 100% natural gas and varying blends of natural 

gas and hydrogen, therefore a natural gas supply of approximately 10,000 kg/h will be provided. 

Natural gas will be taken from the existing plant gas pipeline reception facilities to the north of 

the existing control building and workshop at the AGS site. The OCGT commissioning and start 

up will use natural gas before moving to a hydrogen / natural gas blend (75/25%) for the initial 

2 – 3 years during an extended commissioning / testing phase before building up to 100% 

hydrogen.  

3.4.5 ELECTRICITY TRANSMISSION  

The OCGT is expected to produce up to 50 MWe of power for export back to the grid during times 

of low renewable power availability. Electricity generated will be exported to the National Grid 

Electricity Transmission System and/or provide house load to the existing AGS site.  

Two connections will be made to the grid at the 132 kV level via motorised air-break switches 

and SF6 breakers. One feeder will feed a 132 kV/20 kV transformer, which will serve the 

electrolysers and hydrogen compressors (LP/HP), along with auxiliary loads. The other 

connection at the 132 kV level will provide power to the grid via generator step-up transformer.  

 
2 Version 5.1 Protocol for IED Annex V 1500 Limited Hours Derogation, July 2015, ref. EnvC WGEREG 
08/15. 



ALDBROUGH HYDROGEN PATHFINDER - PERMIT APPLICATION  SITE ACTIVITY 
 

CLIENT: SSE Hornsea Limited 

PROJECT NO: 0653313 DATE: 18th June 2025 VERSION: 1.5 Page 25 

3.4.6 EMISSIONS ABATEMENT 

A Selective Catalytic Reduction (SCR) system will be installed at the OCGT for the abatement of 

NOx emissions in the flue gas, to ensure compliance with NOx BAT-AELs. The SCR will be used to 

remove NOx from the exhaust gas leaving the gas turbine before it is emitted to the atmosphere. 

This is achieved by reacting the NOx with aqueous ammonia (NH3) in the presence of a catalyst 

to produce nitrogen and water. Aqueous ammonia, which will be used as a reducing agent, will 

be supplied from a pressurised storage tank as a liquid and fed to the delivery system. The 

delivery system will be sized to provide 100% ammonia flow to the SCR unit as required for 

operation. 

To meet emission requirements, ammonia will be injected into the exhaust gas. Any unreacted 

ammonia will leave the system as ammonia slip. 

The SCR System will consist of:  

• SCR housing  

• SCR catalyst  

• Ammonia injection system  

• Instrumentation and control.  

The SCR housing will be located between the OCGT exhaust ducting and the stack. The housing 

will consist of the ammonia injection grid and an SCR catalyst. The catalyst for this application 

will be confirmed during detailed design.  

The required amount of aqueous ammonia will be controlled with a flow control valve based upon 

the operating conditions. The extracted flue gas temperature may be managed using air fans to 

meet the operational temperature range of the SCR system, and will be confirmed at detailed 

design. 

3.5 ASSOCIATED ACTIVITIES WITH ELECTRICITY PRODUCTION 

3.5.1 HYDROGEN FLARING 

In normal operations, oxygen from the electrolyser building will be continuously vented to 

atmosphere. There will be four oxygen low-pressure vents per electrolyser. There will be no 

venting of hydrogen directly from the electrolysers.  

The AHP project will be equipped with an enclosed ground flare system to provide a safe disposal 

route for gaseous emissions (hydrogen). The flare will collect hydrogen gas exhaust from the 

electrolysers, and the compression and distribution system. Flaring will be required to support 

Other Than Normal Operating Conditions (OTNOC) events such as periodic depressurisation of 

hydrogen systems, to allow a safe startup and shutdown for planned maintenance and 

emergency situations, as well as to prevent the accumulation of a hazardous atmosphere within 

the plant.  

The enclosed ground flare will have a burner head close to ground level and enclosed inside a 

shell that is internally insulated or shielded. An enclosed ground flare has been selected to 

minimise the impact of noise, luminosity, and heat radiation and provides wind protection. 

Hydrogen gas is released into the flare, where combustion occurs to convert the hydrogen gas 

to water vapor. The enclosed flare will employ an air source system (the system type will be 

confirmed during detailed design), which will be controllable to allow for complete combustion 



ALDBROUGH HYDROGEN PATHFINDER - PERMIT APPLICATION  SITE ACTIVITY 
 

CLIENT: SSE Hornsea Limited 

PROJECT NO: 0653313 DATE: 18th June 2025 VERSION: 1.5 Page 26 

of the gas. Planned use of the flare system linked with maintenance is expected at an 

approximate frequency of once per year, with a typical duration of 45 to 105 minutes.   

The enclosed ground flare will extend to a maximum 15 m in height from ground level and will 

be located to the north of the Site.  

By using a flare, the hydrogen gas can be safely and efficiently converted into water vapor, which 

has a negligible Global Warming Potential (GWP) and can be released into the atmosphere 

without significant environmental impact. Key emissions to air are presented in Table 4.1. The 

flare will be purged with nitrogen and will be fitted with an automatic ignition system.  

Measures to prevent or reduce emissions to air from flaring during OTNOC are detailed in the 

BAT review in Section 5.  

3.5.2 WATER ABSTRACTION  

Groundwater will be sourced from the existing AGS site borehole which operates under SSE’s 

existing abstraction licence (ref. NE/26/0033/011). The water will be used for the following 

purposes onsite:  

• Industrial (rewatering) of ALD1 salt cavern;  

• Cooling of cavern discharge; 

• Cavern backflushing; and 

• Process water via the demin plant (feedstock to the electrolyser and for cooling 

requirements). 

Abstraction will be continuous all year round and the requirements for water abstraction are 

estimated to equate to a maximum of 144 m3/day as per the existing licence. Of this, 10.5 m3/h 

of water will provide a total capacity of 6.7 m3/h of demin water to the electrolyser package. 

A separate variation application has been sought with the EA to include the additional purposes 

on the existing abstraction licence. The licence was variation was granted and issued on 14th 

March 2025.  

3.5.3 WATER TREATMENT 

Operation of the electrolyser will require the use of demin water. Water will be supplied from the 

existing licensed Aldbrough borehole water supply, which is brackish and will contain other 

dissolved solids, so will require demineralisation. 

The demin plant will provide high quality demineralised water to the electrolyser package using 

Reverse Osmosis (RO) treatment, plus additional filtration. 

The demin plant equipment consists of 2 x 100% capacity Double Pass RO trains followed by 

Electrodeionisation (EDI). The water treatment system is designed to provide a total capacity of 

6.7 m3/h demin water to the electrolyser package produced from up to 10.5 m3/h abstracted 

borehole raw water. 

Borehole well water will initially be pumped to the borehole buffer storage tank. Prior to RO 

filtration, well water will be pre-treated using a Greensand Filtration system. The greensand 

filters are vessels filled with greensand media that is used to remove iron, manganese, and 

hydrogen sulphide. Water from the Greensand Filter will flow into the Greensand Filtrate Tank.   



ALDBROUGH HYDROGEN PATHFINDER - PERMIT APPLICATION  SITE ACTIVITY 
 

CLIENT: SSE Hornsea Limited 

PROJECT NO: 0653313 DATE: 18th June 2025 VERSION: 1.5 Page 27 

Following the Greensand Filtrate Tank are the double pass RO trains. The first pass of the RO 

system is designed with antiscalant, and sodium bisulfite dosing pumps. Antiscalant is used as 

a scale-inhibitor in the RO feed water to increase the solubility of sparingly soluble salts 

preventing precipitation within the RO membranes. Decarbonation of the feed water is achieved 

by feeding caustic to the second pass RO feed water. Each pass is provided with an RO booster 

pump. First pass RO reject is directed to the wastewater drain system for discharge offshore to 

the North Sea using the reinstated existing marine discharge infrastructure. Second pass RO 

reject is directed to the first pass RO booster pumps for recycle.  

The EDI system will be used to further reduce the dissolved solids from the RO permeate. The 

water is then transferred to the demin water storage tank.   

A Chemical Clean In Place (CIP) skid consists of a CIP tank with heater, CIP pumps, and CIP 

cartridge filters. The CIP skid serves to perform recovery cleans of the RO membranes and EDI.   

Cooling water will be provided from the second pass RO unit effluent. The water will be fed with 

glycol and a corrosion inhibitor as needed and will be recirculated in a closed loop (fin-fan) 

system.  

3.5.4 SITE DRAINAGE 

The Site drainage system will be tied into the existing drain system at the AGS site. Site drainage 

system will comprise five streams:  

• Chemical drain system  

• Closed drainage system  

• Process Effluent System  

• Cavern Dewatering System  

• Open drainage system  

• Foul water drainage system  

The subsystems are described in Section 3.5.4.1 to Section 3.5.4.4. A Site drainage plan is 

presented in Appendix B. 

3.5.4.1 CHEMICAL DRAIN SYSTEM  

All the drains from the CIP collected in the equipment areas will drain to a corner sump and will 

be disposed of via a third-party tanker The chemical injection packages are located indoors and 

therefore segregated from clean uncontaminated surface water.  

3.5.4.2 CLOSED DRAIN SYSTEM  

The separated liquids from the LP Hydrogen Compressor KO drums and all other separated water 

from the gas streams will be sent back to the demin plant for reuse. 

3.5.4.3 PROCESS EFFLUENT SYSTEM 

As mentioned in Section 3.5.3, process effluent (RO reject) from the demin plant will be collected 

and discharged to the North Sea via emission point W5 (see Figure 4.1 for emission point 

location). The reject stream will be piped and drained to a sump where it will then be combined 

with the dewatered cavern contents, before pumped discharge to the North Sea. Once ALD1 

cavern has been dewatered, the AHP process stream will comprise only of RO reject from the 

demin plant. 



ALDBROUGH HYDROGEN PATHFINDER - PERMIT APPLICATION  SITE ACTIVITY 
 

CLIENT: SSE Hornsea Limited 

PROJECT NO: 0653313 DATE: 18th June 2025 VERSION: 1.5 Page 28 

Section 10 provides an overview of the expected quality and impact assessment of the 

discharges to the North Sea via W3.  

3.5.4.4 CAVERN DEWATERING SYSTEM 

Discharge of water arising from dewatering of the salt cavern will utilise the existing brine 

discharge infrastructure that was installed during the solution mining of the existing nine gas 

storage caverns of Aldbrough Phase 1, to the North Sea via emission point W5 (see Figure 4.1 

for emission point location). The pipework and outlet are still in place but currently disused, 

however it is planned to be refurbished for use to discharge water from the rewatered ALD1 

cavern.  

The discharge will consist of backwash and cooled cavern water as described in Section 3.2. 

Section 10 provides an overview of the expected quality and impact assessment of the 

discharges to the North Sea via W5.  

3.5.4.5 OPEN DRAIN SYSTEM  

The surface water system will separately collect surface water running from building roofs, roads 

and process areas via W1 – W4 (see Figure 4.1 for emission point locations). Surface water from 

the Site will partially feed into the existing AGS site surface water drainage system which will be 

adapted to accommodate the Site.   

Runoff is attenuated within an existing balancing lagoon to the south of the Site before discharge 

to the Cess Dale Drain/East Newton Drain. A separate surface water system will exist to take 

runoff from the Aldbrough 1 (ALD1) wellhead and cellar area direct to the Cess Dale Drain. The 

runoff from these areas will include existing and new oil interceptors to capture any potential 

escape of oil, i.e. during material delivery and/or loss of containment.   

Any oil drainage from equipment onsite will be collected in a corner sump and will be disposed 

offsite by a third-party tanker.  

External bunds and kerbed areas will not be directly connected to the open drain system. 

Contaminated liquids will be retained/collected and sent-off site for further treatment and/or 

disposal by vacuum tanker. Where bunds collect rainwater and fire water, these will be pumped 

out to a designated surface water manhole which will drain to the oil water separators and 

balancing lagoon.  

3.5.4.6 FOUL WATER SYSTEM  

Connection to a foul pipe operated by a statutory water company is not possible given the rural 

nature of the Site.  

Foul drainage from permanent welfare facilities within the Site will be routed to the existing AGS 

Gas Storage sewage treatment package (Klargester Septic Tank). The sewage treatment plant 

uses screening and biological processes to treat effluent to achieve an appropriate quality for 

direct discharge. The treated effluent is routinely monitored and discharged (under gravity) into 

the balancing lagoon and will continue to be operated in accordance with SSE’s existing AGS 

discharge permit (EPR/HP336SL).  

3.5.5 COOLING WATER SYSTEM 

A closed loop cooling system comprising demin water and glycol mix (approximately 60/40 vol%) 

will be used to fill the cooling water system through the cooling water expansion tank, which will 



ALDBROUGH HYDROGEN PATHFINDER - PERMIT APPLICATION  SITE ACTIVITY 
 

CLIENT: SSE Hornsea Limited 

PROJECT NO: 0653313 DATE: 18th June 2025 VERSION: 1.5 Page 29 

feed the recirculation loop and water-cooling package. Process heat from this water-cooling 

system will be let off by a battery of fin-fan coolers. 

Pre-mixed solution of glycol/water mixture will be delivered to the Site and used for the cooling 

water system. Demin water will be used to top up the water in the cooling water expansion tank 

that feeds the water-cooling recirculation loop.   

The number of fans to be operated at one time will be dependent on ambient weather conditions 

and the engine plant temperature at the time. This will be controlled to minimise the plant’s 

electrical energy usage.  

3.5.6 COMPRESSED AIR 

Compressed air will be supplied by one of the two x 100 % capacity air compressors to one x 

100% capacity wet air receiver. Each air compressor will be sized to provide the compressed air 